
R90-14

TC171
M41

. H99
no. 331

3 9080 00666935 9

CHEMICALLY ENHANCED
WASTEWATER TREATMENT

3rNO 2O19

by
SHAWN P MORRISSEY

and
DONALD R. F HARLEMAI

The Ralph M. Parsons Laboratory Technical Report Series
is supported in part by a grant from the Ralph M. Parsons Foundation

September, 1990



R90-14

CHEMICALLY-ENHANCED WASTEWATER
TREATMENT

by

Shawn P. Morrissey - Research Assistant

Donald R.F. Harleman - Ford Professor of Engineering

RALPH M. PARSONS LABORATORY

AQUATIC SCIENCE AND ENVIRONMENTAL ENGINEERING

Report Number 331

Prepared under the support of

MIT's School of Engineering and Department of Civil Engineering

September 1990



CHEMICALLY-ENHANCED WASTEWATER TREATMENT

ABSTRACT
[...]
There are two ways that polymers destabilize colloidal particles. First, oppositely

charged particles can be adsorbed onto the polymers. Second, polymers can bridge the

small region between two particles that repel each other. In the first case, a small polymer
(short chained polymer of relatively low molecular weight) is used to accomplish

destabilization. In the second case, a large polymer (long chained polymer of high

molecular weight) is needed.

Acrylamide is probably the most important building block of synthetic

polyelectrolytes (Klass, et al., 1975 and Jorgensen, 1979). An acrylamide monomer and

polymer is shown in Figure 1.7.

Functional groups such as caustics, formaldehyde, and dimethylamine react with

the polyacrylamide to form both anionic and cationic polymers. Figure 1.8 shows an
example of similar polymers used during the chemical testing studies at SESD (see Chapter
3).

31



CH
2

CH

C= U

NH2

Acrylamide Monomer

Figure 1.7:

CH,= CH

C 0

NH
2

-- CH2 -CH--J

C=o

NH 2

Acrylamide Polymer

Acrylamide Monomer and Polymer (Klass, et al., 1975)

+ CH 2=CH

C=0

0 M 0

CH 2 wCH

C=0

NH
2

Cationic Polymer

+ CH2= CH

C=0

N - H

CH
2

N

CH, CH3

CH2-(H CH2-CH

C=O C=

NH
2 NH

CH2

N

CH, CHI
H

Figure 1.8: Anionic and Cationic Polyacrylamides (Klass, et al., 1975)

32

n

CH 2-CH

C= 0

0OM

CHjt= CH

C 0

CH2



The major advantage of using polymers in wastewater treatment is that they are

highly charged and can readily destabilize particles, which reduces the amount of metal

salts required. This ultimately reduces the amount of sludge produced.

33



Chapter 2

REVIEW OF EXISTING CHEMICALLY-ENHANCED

TREATMENT PLANTS

2.1 Introduction

Many treatment plants use chemicals to aid in disinfection, odor control, digestion,
and to improve sludge characteristics. However, only a few plants in the United States are

using chemicals to dramatically improve effluent quality and none are designed to optimize

the chemical enhancement process. Other countries such as Sweden and Norway use

chemical addition to enhance settling in nearly 90% of all treatment plants. This section is

intended to review the information available on several of treatment plants that are using

chemically-enhanced settling.

2.2 United States and Canadian Plants

There are essentially seven major treatment facilities in the U.S. and Canada that are
currently adding chemicals to the primary clarifier in order to improve effluent TSS and
BOD quality by promoting coagulation and flocculation. These major treatment plants are
as follows:

. Point Loma - The City of San Diego, California
- County Sanitation District - Orange County, California
" JWPCP - Los Angeles County, California
" Hyperion - The City of Los Angeles, California
* North End Plant - Tacoma, Washington

" Sarnia Treatment Plant - Sarnia, Ontario Canada

. Montreal Urban Community Wastewater Treatment Plant - Montreal, Quebec
Canada

34



2.2.1 Point Loma - The City of San Diego, California

The City of San Diego, servicing 1.7 million, currently treats an average of 191

mgd of wastewater at the Point Loma treatment plant. All of the flow entering the plant

receives chemical treatment. The plant consists of bar screens, aerated grit chambers,

primary sedimentation tanks, sludge digesters, and an ocean outfall (Figure 2.1). The

average TSS and BOD5 influent concentration is 305 mg/I and 276 mg/l respectively

(Figure 2.2). The average TSS and BOD5 effluent concentration is 60 mg/I and 119 mg/l

respectively. Effluent is discharged from Point Loma into the ocean through an outfall

(equipped with 1,350 ft diffusers) approximately 11,500 ft long at a depth of 200 ft.

To enhance settling, Point Loma adds approximately 35 mg/l of FeCl3 and 0.26
mg/i of an anionic polymer to the raw wastewater entering the plant. The addition of

chemicals to enhance settling has resulted in the following:

. Removal rates of 80%, 57%, and 42% for TSS, BOD5 , oils and grease

respectively, and about 80% for total phosphorus.

" Average overflow rates of greater than 1700 gpd/ft2 as compared to 800 gpd/ft2

for a conventional primary treatment plant.

The City of San Diego is currently under contract with a consulting firm to provide

them with a facility plan (Clean Water Program for Greater San Diego, 1990) to meet the

needs of the city and to comply with EPA's secondary treatment requirements. The plan

consists of two secondary biological facilities and a number of water reclamation facilities.

This project is being designed for a flow of 270 mgd at a cost of approximately $2 billion

in 1990 dollars. Between now and when construction begins on the new facility, the city

plans to expand their current advanced primary plant to handle a flow of 240 mgd. About

the time when this is completed, it is proposed that the advanced primary plant be converted

to a 150 mgd high purity oxygen biological secondary facility and the land adjacent to this

site be used to construct a 150 mgd advanced primary plant.

35



~1j

CD

00 C

0

CA
f-+
co

OIOESTERS (TyP.) EMERGENCY WASTE
OAS BURNING

AERATED GRIT c i
REMOVAL TANKS -

PRIMARY INFLUENT CHANNEL
NEADWORKS

FLUMES ]-----J--

11CREENING Towl R (IYPjFACILITTY

BOOM REMOVAL -6EDIM NTATIOI TANKS- F U T U R E
TOWER NO.I

OtAERATED Wi ~t0N
EFFLUENT COLLECTION CHANNEL.

ADIITAION

EFFLUENT CHANNELS SUBSATON

EFFLUENT
GCRENS CODE HERATION

TOWER (TV. MANTENANCE

---- ENERNG BTATE NC

ODOR REMOVAL TO OCEAN OUTFALL

0 s0

SCALE IN FEEf

SITE PLAN OF POINT LOMA

WASTEWATER TREATMENT PLANT



Pt. Loma, San Diego Treatment Facility

Ferric Chloride = 35 ppm
Anionic Polymer = 0.26 ppm

(added continuously)

191 MGD

TSS = 305 mg/l
BOD = 276 mg/l

TSS = 60 mg/i
BOD= 119 mg/

Advanced Primary only:
Removal rate of TSS = 80%
Removal rate of BOD = 57%

Note: 1989 data

Figure 2.2: Flow Diagram of the Point Loma Primary Wastewater Treatment Plant

37

Advanced Primary



The effluent from the advanced primary plant will feed the biological secondary

plant. It is assumed that the advanced primary plant can only remove 75% of the TSS and

45% of the BOD5 with an average overflow rate of 1400 gpd/ft2 . To the south, another

facility is being built to handle a flow of 55 mgd. This plant will consist of a conventional

primary plant (no chemicals added to enhance settling) and a high purity oxygen biological

plant. Upstream reclamation facilities will be built to handle 70 mgd of flow and the

effluent will be available for reuse. It is estimated that the reclaimed water will be used

only 6 months of the year. The rest of the year, the reclaimed water will be disposed of

through a 7000 ft outfall into the ocean.

The city of San Diego should consider using chemicals in their design of the

conventional primary facilities for the southern plant. This would allow a sizing down of

the primary sedimentation tanks and a reduction in the size of the secondary treatment

facility. This reduction in the size is possible because the amount and size of the organic

matter that the bacteria has to break-down is reduced, which results in an increase in the

biochemical oxidation rate (see Chapter 4). The Point Loma plant is being designed as an

advanced primary treatment followed by a high purity oxygen plant; however, the ability to

accommodate high overflow rates and the higher biochemical oxidation rates are not being

considered.

The most logical step that the city can take is to develop a facilities plan around a

chemical secondary plant for 270 mgd on the site that they currently occupy and the

adjacent land that would have been needed for the conventional primary facility. This

design would include the addition of flocculation basins (see Chapter 4). If it is in the

city's best interest to provide reclaimed water upstream of Point Loma, then these

reclamation facilities should be considered with chemical secondary treatment followed

possibly by filtration to obtain the required water quality.

38



2.2.2 County Sanitation District - Orange County, California

The Orange County Sanitation District, servicing 1.8 million, currently treats an

average of 244 mgd of wastewater at two treatment plants: Plant #1 and Plant #2. All of

the flow entering the plants receives chemical treatment. The plants consists of bar screens,

grit chambers, primary sedimentation tanks, aeration basins, dissolved air flotation

thickeners, secondary sedimentation tanks, trickling filters, belt filter presses, sludge

digesters, and an ocean outfall (Figure 2.3). The average TSS and BOD5 influent

concentration for Plant #1 is 229 mg/l and 263 mg/l and Plant #2 is 232 mg/l and 248 mg/l

respectively (Figure 2.4 and 2.5). The average TSS and BOD5 effluent concentration from

the advanced primary treatment is 81 mg/l and 162 mg/l for Plant #1 and 72 mg/l and 131

mg/l for Plant #2 respectively. Approximately 60% of the advanced primary effluent

undergoes additional treatment by a biological process. The average overall TSS and

BOD5 effluent concentration that is discharged into the ocean is 38 mg/l and 68 mg/I

respectively. Effluent from both plants is combined and discharged into the ocean through

an outfall (equipped with 5,200 ft diffusers) approximately 26,400 ft long at a depth of 200

ft.

To enhance settling, Orange County adds between 20-30 mg/i of FeCl3 and 0.15 -
0.25 mg/l of an anionic polymer to the raw wastewater entering the plants. These

chemicals are added only during peak flows (8-12 hours). They are currently improving

the effect of chemical addition by increasing the time in which the chemicals are added and

making adjustments to the hydraulics of the plants. The addition of chemicals to enhance

settling at Plant #1 has resulted in Orange County's ability to treat an average of 60 mgd at

a plant designed to treat 48 mgd. The overflow rate of the primary clarifiers is 1300

gpd/ft2 .

The Orange County Sanitation District has applied for a 301 (h) waiver from full

secondary treatment. Their application is still being evaluated by EPA. Also of concern for

Orange County and all other California municipalities is a referendum that would require all

facilities to provide secondary levels of treatment regardless of the waiver status. If their

waiver is denied or the states referendum for uniform secondary treatment is passed,

Orange County Sanitation District would be required to provide full secondary treatment to

all flow entering the plant.

39



s onn ScM

Ferric

to

M Ave.
Pumps Staio

To lise Ave
Pump Stato

DIsTRHCT' TF

lrplat
Una

dhWn.

To OCWD
for Re anon

Trit Foter

EEfflut

Grit PolyN er T 
AL 

T NOin

LKd . Sl au
LorRe RAS

DukMI Eno

Pr y 
fmP u p SWkAS

Dlo* ta Plat No.

ec ycl e PrLmary An.a1rEbl nt 

PUMPd SNOWg [D- S""s

Chlorft RPsf

. lnt

Padn kfg i" a T ute
dated.eti

Chambers 0y Ouffall Booster
Oxgn Effluent Pump Stamon

Aersoon

Polymer

L~ndMSkimmings
L t ran RAS

Undfil. Primary EZMu

am f urxwftw WAS

EATMENT PLANT NQ. 2 Pnmy Aneoi AF

Thm*~

Figure 2.3: Process Diagram of Orange County Sanitation District's Treatment Plants

Number 1 and 2 (Pamson, 1989)

40

12(r Ocean

DISTRICTS' R



Orange County Treatment Facility

Plant #1

Ferric Chloride = 20-25 ppm
Anionic Polymer = 0.25 ppm

(added for 8 hrs during peak flow hrs)

60 MGD Advanced Primary
TSS = 229 m ASS = 81 mgI
BOD = 263 mg/I POD = 162 mg/

Advanced Primary only:
Removal rate of TSS = 65%
Removal rate of BOD = 38%

Tickling Filter only:
Removal rate of TSS = 54%
Removal rate of BOD = 63%

Activated Sludge only:
Removal rate of TSS = 93%
Removal rate of BOD = 93%

4 MGD

18 MGD
- Tickling Filter* TSS = 37 mr7

BOD = 60 mg/
TSS = 20 Fig/
BOD = 36 mg/

38 MQD Conventional
Activated Sludge TSS = 6 m

BOD = 11 mg/I

Overall Removals:
Removal rate of TSS = 91%
Removal rate of BOD = 86%

Advanced Primary plus Trickling Filter:
Removal rate of TSS = 84%
Removal rate of BOD = 77%

Advanced Primary plus Activated Sludge:
Removal rate of TSS = 97%
Removal rate of BOD = 96%

* Belt press filtrate and wash water is treated directly in the clarifiers serving the trickling filters.

Data for fiscal year 1988-89

Figure 2.4: Flow Diagram of the Orange County Sanitation District's Treatment Plant

Number 1

41



Orange County Treatment Facility

Plant #2

Ferric Chloride = 20 ppm
Anionic Polymer = 0.1 p)m

88 MGD 78 MGD Pure Oxygen
Advanced Primary TSS = 83 mg/1 Activated Sludge TSS = 22 mg/i

BOD = 144 mg/l BOD = 18 mg/1

184 MGD

TSS = 232 m J
BOD = 248 mg/1

Ferric Chloride = 36 ppm
Anionic Polymer = 0.18 )pm

49 MGD Pr i
r Advanced Primary --- TSS = 60 mg/1

BOD = 130 mg/i

Ferric Chloride = 39 ppm
Anionic Polymer = 0.1 7ppm

47 MGD Advanced Primary

Advanced Primary only:
Removal rate of TSS = 69%
Removal rate of BOD = 47%

Activated Sludge only:
Removal rate of TSS = 73%
Removal rate of BOD = 88%

TSS = 57 mg/I
BOD = 114 mg/i

Overall Removals:
Removal rate of TSS = 81%
Removal rate of BOD = 68%

Advanced Primary plus Activated Sludge:
Removal rate of TSS = 94%
Removal rate of BOD = 95%

Note: Chemicals added for 12 hrs during peak flow hrs
Data for fiscal year 1988-89

Combined Flow from Orange County Plants #1 and #2:

Effluent only:
TSS concentration = 38 mg/I
BOD concentration = 68 mg/I
Removal rate of TSS = 84%
Removal rate of BOD = 73%

Figure 2.5: Flow Diagram of the Orange County Sanitation District's Treatment Plant
Number 2

42

1~ -*~~

TSS = 44 mg/l
BOD = 79 mg/l



The district has recently completed a study that evaluated three scenarios for

wastewater treatment. These scenarios are: (1) to meet only the California Ocean Plan

(COP) requirements, (2) to maintain existing concentration limits which are greater than the

COP, or (3) to provide full secondary treatment to all the wastewater (OCSD, 1989). The

COP states that effluent quality standards for TSS are, for a 30 day average, 75% removal

or 60 mg/l, whichever is larger, and no BOD requirement. Currently, the district is

discharging effluent that is of higher quality than that required by the COP. No decisions

have been made as of this report on which scenario the district will pursue over the long

run. However, it is assumed that chemical addition will be a part of their long-term plans.

2.2.3 JWPCP - Los Angeles County, California

The County of Los Angeles, servicing 4 million, currently treats an average of 380
mgd of wastewater at the Joint Water Pollution Control Plant (JWPCP) treatment plant. All
of the flow entering the plant receives chemical treatment. The plant consists of bar

screens, aerated grit chambers, primary sedimentation tanks, traveling screens, aeration
basins, biological secondary tanks, sludge digesters, centrifuges, chlorination tanks, and

an ocean outfall (Figure 2.6). The county sanitation district also operates a number of

reclamation facilities upstream of JWPCP. Once the solids have been removed from these

reclamation plants, the solids (as sludge) are discharged into the collection system and are

processed at the JWPCP plant. The average TSS and BOD 5 influent concentration is 475

mg/I and 365 mg/I respectively (Figure 2.7). The average TSS and BOD 5 effluent

concentration from the advanced primary treatment is 105 mg/l and 210 mg/l respectively.

Approximately 60% of the advanced primary effluent undergoes additional treatment by the

biological process. The average overall TSS and BOD5 effluent concentration is 65 mg/i

and 115 mg/l respectively. Effluent is discharged from JWPCP into the ocean through two

outfalls. One outfall (equipped with a 4,400 ft diffuser) is approximately 7,400 ft long and

the other outfall (equipped with a Y shaped diffuser with each arm extending 2,200 ft) is

approximately 8,000 ft long. Both outfalls discharge effluent at a depth of approximately
190 ft.

43



JOINT WATER POLLUTION CONTROL PLANT

PROCESS FLOW DIAGRAM
oa .

BAR
SCREENS

GRIT
CHAMBERS

mm

PRIMARY
SETTLING TANKS

TRAVELING
SCREENS PUMPS

EL K& M -11

I1

POLYMER

PUMPS 7

DISSOLVED
AM

FLOTATION
THICKENING

0

0-9

00~

0
(A)

(p
(A

TO
*QN

VIAFN
SWALi

COMPOSTINGJRU
LANDFI.LNG

RAW
SEWAGE

S WASTE SLUDGE

SLUDGE

CENTRIFUGES

DIGESTION TANKS4

CENTRATE

Ad1w
CHLORINATION

SECONDARY
SETTLING

ECTORS PUMPS

. - -H-L-RINATIO

-L I -LUD-



Los Angeles County Treatment Facility

JwPCP

180 MGD

Anionic Polymer = 0.15 ppm
(added continuous)

380 MGD

TSS = 475 mg/I Advanced Primary

BOD = 365 mg/i

Advanced Primary only:
Removal rate of TSS = 78%
Removal rate of BOD = 42%

Activated Sludge only:
Removal rate of TSS = 71%
Removal rate of BOD = 86%

Figure 2.7:

TSS = 105 mg/
BOD = 210 mg/l

1200 MGD
a Acivatd SldgeTSS = 30 rfg/l TSS = 65 mg/l

BOD = 30 mg/l BOD = 115 mg/l

Overall Removal:
Removal rate of TSS = 86%
Removal rate of BOD = 68%

Advanced Primary plus Activated Sludge:
Removal rate of TSS = 94%
Removal rate of BOD = 92%

Flow Diagram of the Joint Water Pollution Control Plant, Los Angeles
County

45



A portion of the flow entering JWPCP is from the sludge produced at their
upstream water reclamation facilities. Some of the facilities use chemicals to enhance
removal rates. These chemicals and the natural coagulation process associated with the
high solids concentrations have resulted in JWPCP adding only approximately 0.15 mg/l
of an anionic polymer to the raw wastewater entering their plant in order to enhance
settling. The addition of an anionic polymer to enhance settling has resulted in the
following:

" Removal rates of 78% and 42% for TSS and BOD5 respectively.
* Average overflow rates for their primary clarifiers are greater than 1300 gpd/ft2 .

The JWPCP has applied for a 301 (h) waiver from full secondary treatment. Their
application has been tentatively denied by EPA. If their waiver is denied, JWPCP would
be required to provide full secondary treatment to all flow entering the plant.

JWPCP is different from other municipal facilities in that all engineering is done in-
house and consultants are used only to manage the construction effort. They feel this is
extremely beneficial because they tell the consultants what is needed instead of the other
way around. JWPCP is a very efficient plant (Stahl, 1990). Any changes in their current
operations would include chemical addition.

2.2.4 Hyperion - The City of Los Angeles, California

The City of Los Angeles, servicing nearly 4 million, currently treats an average of
370 mgd of wastewater at the Hyperion treatment plant. All of the flow entering the plant
receives chemical treatment and 50 - 60 % of the flow also receives biological secondary
treatment. The plant consists of bar screens, grit chambers, primary sedimentation tanks,
aeration basins, secondary sedimentation tanks, sludge digesters, and two ocean outfall
(Figure 2.8). The average TSS and BOD 5 influent concentration is 270 mg/l and 300 mg/l
respectively (Figure 2.9). The average TSS and BOD5 effluent concentration from the
advanced primary treatment is 45 mg/l and 145 mg/I respectively. Hyperion has to
obtained high removal rates because of chemical addition, proper mixing of the chemicals,
increased contact time for the chemicals, and hydraulic changes to the weirs and flow
distribution system. The average overall TSS and BOD 5 effluent concentration is 29 mg/l

46



LIQUID PROCESSES FLOW SCHEMATIC

Ii

0

0

0

CD

0--d
CD
(A1

EAST IWAADWORKS

E A S I sc O N A R Y A C TIV A T E D S ItU O ,
BATATEN PNmUAS ITOW I

01EI1N0 SE tIwN CONTROL AERATION $I 11E ING

ACSAN WASTE 'I'V AT ~ e~t a: upu
at U UE A 11V T oE

stUosE ACTIVATED

at UNUUE

EAST BATTERY EAST flATIEUES

PIRAnY SETiEAG SECONIAY InrATIMECT

CENTER SECONOANV
BATTERTEB PRIMANY TOW

ELow SE14tyH CONTNOL

M101014A.11

Pane~61 E4.4JENI
StUDGE

CENIER BAT TERY

PIARIARY SETILBAG

EMERGENCY

EMUARGENCA PLANT BYPAS
VrP .. 10 9pptUENl

P.'"PINQ pt A N I
COARSE GATT PINART

MCERNRIOAL BEllTIwo

sNUCIME SUA&NORKS
11"1TUANIA

AElitNW GRIT PElANT

WC iStanAoaAS

WEST 14EAF)WORKS

SECONAAE TRETATM[NT

W

FPTAL fEttIENI

PUAIPETA -EF OUTE AA

LJ
IAEN OVAERSIN GATT

to 10
OC... OCJA.

oult Att GUI AtWEST BATTERY
PENMARY SE111TEG

00,

10

00-1

EMEEIRAS NCV PANT

rPUUMNIO PANT

ODENEAGR ' COURSE
2NUI CTUn aCitEAIN GA UNIT REMOVAL

.F . pirlelo"

wAsm. N 't

PA ANT

EwtUEN

ACIIVAIIO SiLK101

AERATIlON SE 196 NG

A.1Alit) Alft

AClJVAlEO
SLUDGE



City ofLos Angeles Treatment Facility

Hyperion

Ferric Chloride = 20 ppm
Anionic Polymer = 0.25 ppm

(added continuous)

370 MGD

TSS = 270 mg/l -ow Advanced Primary TS
BOD = 300 mg/lI BO

180 MGD

1 
1-0

S = 45 mg/i
D= 145mg/l

Advanced Primary only:
Removal rate of TSS = 83%
Removal rate of BOD = 52%

Activated Sludge only:
Removal rate of TSS = 91%
Removal rate of BOD = 92%

Figure 2.9:

190 MGD
Activated Sludge TSS =4 m 1 TSS =29 mg/i

BOD=12mg/l BOD=85mg/l

Overall Removals:
Removal rate of TSS = 89%
Removal rate of BOD = 72%

Advanced Primary plus Activated Sludge:
Removal rate of TSS = 99%
Removal rate of BOD = 96%

Flow Diagram of the Hyperion Wastewater Plant, City of Los Angeles

48



and 85 mg/I respectively. Effluent is discharged from Hyperion into the ocean through an

outfall (equipped with 4,000 ft diffusers) approximately 26,400 ft long at a depth of 320 ft.

To enhance settling, Hyperion adds approximately 20 mg/l of FeCl3 and 0.25 mg/l

of an anionic polymer to the raw wastewater entering the plant. The addition of chemicals

to enhance settling has resulted in the following:

- Removal rates of 83%, 52%, and about 80% for TSS, BOD5 , and total

phosphorus respectively from the advanced primary portion of the plant.

* Average overflow rates for the primary clarifiers are greater than 1900 gpd/ft2.
- Load on the biological secondary facility has been doubled over the past few

years primarily as a result of advanced primary treatment.

The City of Los Angeles is currently under contract with a consulting firm to

provide a facility plan that meets the needs of the city and EPA requirements for full

secondary treatment. The plan is expected to consist of a secondary biological facility and a

number of water reclamation facilities. The reclamation sites are already in place. The full

biological secondary facilities plan will require demolishing the existing conventional

biological secondary plant (which is working at twice the design flow primarily because of

the advanced primary treatment) and construct a 550 mgd high purity oxygen plant without

utilizing the added benefits gained from chemically-enhanced settling. This project is being

designed for a flow of 550 mgd at a cost of approximately $1.6 billion in 1990 dollars.

It seems reasonable that the city of Los Angeles should use chemicals in the

designed conventional primary plant. This would allow a sizing down of the primary

sedimentation tanks and a reduction in the size of the secondary treatment facility due to the

reduction in the size of the organic matter that the bacteria will have to break-down.

A more reasonable alternative would be to leave the existing conventional activated

sludge system in place and construct flocculation basins to optimize removals in the

primary sedimentation tanks. These flocculation basins could be build at a fraction of the

cost and provide essentially the same removal efficiency. If additional treatment is

required, an activated sludge or a bio-filter system could be built at a fraction of the initial

size required.

49



2.2.5 North End Plant - Tacoma, Washington

The City of Tacoma, servicing 45 thousand, currently treats an average of 5 mgd of

wastewater at the North End treatment plant. All of the flow entering the plant receives

chemical treatment. The plant consists of bar screens, aerated grit chambers, primary

sedimentation tanks, sludge digesters, chlorine contact basin, and an ocean outfall (Figure

2.10). The average TSS and BOD5 influent concentration is 166 mg/l and 163 mg/I

respectively (Figure 2.11). The average TSS and BOD5 effluent concentration is 7 mg/l

and 25 mg/I respectively. Effluent is discharged from the North End plant into the ocean

through an outfall (without diffusers) approximately 720 ft offshore at a depth of 85 ft.

To enhance settling, Tacoma adds approximately 162 mg/I of alum and 2.8 mg/ of
a cationic polymer to the raw wastewater entering the plant. The addition of chemicals to
enhance settling has resulted in removal rates of 96%, 85%, and 90% for TSS, BOD5 , and

total phosphorus respectively.

Tacoma was ordered by the Washington State Department of Ecology to provide
full secondary treatment by February 1, 1991. They were given a grant for $28 million to
construct a high purity oxygen biological secondary facility. It was decided that the money
would be returned and that they would achieve secondary treatment standards with

chemicals. Currently, Tacoma is meeting the requirements for secondary treatment. This

is being accomplished within their existing facility. In the future, Tacoma plans to
construct flocculation basins to optimize the chemical addition process, lower the
concentrations of chemical, and consider FeCl3 as an alternative to alum.

2.2.6 Sarnia Treatment Plant - Sarnia, Ontario Canada

The City of Sarnia currently treats an average of 9.5 mgd of wastewater at their
treatment plant. All of the flow entering the plant receives chemical treatment. The plant
consists of bar screens, grit chamber, pre-aeration tanks, primary sedimentation tanks,

sludge digesters, and an outfall (Figure 2.12). The average TSS and BOD 5 influent
concentration is 150 mg/I and 150 mg/I respectively (Figure 2.13). The average TSS and
BOD5 effluent concentration is 24 mg/l and 60 mg/l respectively.

50



CDQ

Alum

Headworks
Influent
Pump

Polymer Polymer Station

iFly
Clarifte #1 Ash Clarifier #2

Chlorine
Contact Administration

Digester Basin Building
Control

-Digester #1 Building Digester #2

C5

~<0

CD
00

H

CD

0
0i



Tacoma, Washington Treatment Facility

Alum =162 ppm
Polymer = 2.8 ppm
(added continuously)

5 MGD

TSS = 166 mg/i
BOD = 163 mg/l

TSS = 7 mg/I
BOD = 25 mg/l

Chemical Secondary only:
Removal rate of TSS = 96%
Removal rate of BOD = 85%

Figure 2.11: Flow Diagram of the North End Treatment Plant, Tacoma, Washington

52

Chemical Secondary



A Treated
effluent.

Boiler
Primary Room
Digestion
Tank No. 3 FeC13 .

Primary P------------- ---------

Gas Digestion Primary Sedimentation

- GDigestion D i----
ank 1d) tanks

-- -- ----.------ --.. . .. . . .s.o ..---------

SIC dary a wr-erto
Dig::ti- - - ---------

Digested ( geton Pia eietto
--- No--2--------+ -- k . 2 Pr__ary __di _entation

Sludge to ta

Lagoon /tanks -Pr r ---

I!l

C,,

Supernatant

WATER POLLUTION CONTROL CENTRE

)..Chlorai

raw
sewage
influent

-- - - -- - -

00 LEGEND

Sewage

Sludge

Grit Removal

C -4 1. scr een
-aet room

Dry

wel . I- Admin.

En e Room Room

---- ---- --- ~--- -

Chlorine and
Workshop
Building



Sarnia, Ontario Canada Treatment Facility

Ferric Chloride = 17 ppm
Anionic Polymer = 0.3 ppm

(added continuously)

10 MGD

TSS = 124 mg/l
BOD = 98 mg/i

Advanced Primary
TSS = 25 mg/I
BOD = 49 mg/l

Advanced Primary only:
Removal rate of TSS = 80%
Removal rate of BOD = 50%

Figure 2.13: Flow Diagram of the Sarnia Treatment Plant

54



To enhance settling,Sarnia adds approximately 14 mg/l of FeCl 3 and 0.3 mg/l of an

anionic polymer to the raw wastewater entering the plant. The addition of chemicals to

enhance settling has resulted in the following:

* Removal rates of 84%, 60%, and 85% for TSS, BOD5 , and total phosphorus

respectively.

- Overflow rates of greater than 2000 gpd/ft2 can be used without deteriorating the

performance of the plant (Heinke, et al., 1983).

The City of Sarnia wastewater treatment plant is located on Lake Ontario. The

driving force behind the addition of chemicals at the Sarnia plant is to control phosphorus
releases into the lake. If Sarnia was required to obtain higher BOD5 removal, this could be
accomplished by adding a flocculation basin after the pre-aeration tanks and before the
sedimentation tanks.

2.2.6 Montreal Urban Community Wastewater Treatment Plant - Montreal, Quebec
Canada

The City of Montreal currently treats an average of 250 mgd of wastewater at their
treatment plant. All of the flow entering the plant receives chemical treatment. The plant
consists of bar screens, aerated grit chambers, aeration influent channels, primary
sedimentation tanks, disinfection, and incinerators (Figure 2.14). The average TSS and
BOD5 influent concentration is 108 mg/i and 50 mg/l respectively (Figure 2.15). The
average TSS and BOD5 effluent concentration is 21 mg/l and 24 mg/l respectively.

To enhance settling, Montreal adds approximately 32 mg/ of FeCl3 and 0.35 mg/l
of an anionic polymer to the raw wastewater entering the plant. The addition of chemicals
to enhance settling has resulted in removal rates of 81%, 52%, and 76% for TSS, BOD 5 ,
and total phosphorus respectively.

Montreal's urban community wastewater treatment plant is unique in that they have
developed a pilot plant that simulates the performance of the actual plants. This pilot plant
has been used to optimize chemical concentrations and to redesign physical aspects of the
plant. They have found the pilot plant to be a cost effective investment.

55



Siodge

Scree~ng

*
Dewatering
of screeninas

Grit removal cariflkationw Di Enection

E~ffluent

Scm

Dewateri
and wast Storage

Wastewater
treatment

Sludge and
scum treatment

Gaz scrubbing

To the
atmosphere

______________ h I

Figure 2.14: Process Diagram of the Montreal Urban Community Treatment Plant

(Purenne, 1989)

56

Pumping
Station

Influent -

I Incineration

Screenings

Grit

Gas scrubbing

To the
atmosphereAshes Ashes

To the quarry

i Icirwmtlon

n-iter-
Dressem



Montreal Urban Community Treatment Plant, Quebec

Ferric Chloride = 32 ppm
Anionic Polymer = 0.35 ppm

(added continuously)

250 MGD

TSS = 108 mg/l
BOD = 50 mg/I

Advanced Primary
TSS = 21 mg/l
BOD = 24 mg/l

Advanced Primary only:
Removal rate of TSS = 81%
Removal rate of BOD = 52%

Figure 2.15: Flow Diagram of the Montreal Urban Community Treatment Plant

57



2.3 Scandinavian Plants

Approximately 90% of all wastewater treatment facilities in Scandinavia are
currently adding chemicals to enhance settling. Chemicals were initially used to optimize

the total phosphorus removal. Chemical addition has also proven to be beneficial in the

operating process, obtains better removal rates for all pollutants not only P, and is
extremely cost effective.

There are essentially four treatment processes that are employed that use chemicals:
direct precipitation (chemical secondary), secondary precipitation (an additional clarifier
before a direct precipitation plant), direct precipitation with biological secondary, and post
precipitation after biological secondary (tertiary).

The chemical secondary (direct precipitation) process includes bar screens, grit
chambers, flocculation basins, and sedimentation tanks (Figure 2.16a). There is no
subsequent biological treatment. Data from Norway (Odegaard, 1988), indicates that this
type of process can consistently obtain removal rates greater than 85% for TSS, 80% for
BOD5 , and 90% for total phosphorus (Table 2.1).

Table 2.1: 1985 Average Treatment Results for 23 Direct Precipitation Plants in Norway

Influent (mg/1) Effluent (mg/I) Removal Rate (%)
TSS 172 27 84

BOD 216 42 81
TotalP 5.5 0.5 90

Source: Odegaard 1989

58



Figure 2.16a: Direct Precipitation (Chemical Secondary)

Figure 2.16b: Secondary Precipitation (A Clarifier Before Direct Precipitation)

Figure 2.16c: Direct Precipitation With Biological Secondary

Figure 2.16d: Post Precipitation After Biological Secondary (Tertiary)

Figure 2.16: Various Scandinavian Chemical Treatment Processes

59



An example of a large facility using direct precipitation (chemical secondary) is the

treatment plant in Oslo, Norway. This plant includes bar screens, grit chambers,
flocculation basins, sedimentation tanks, sludge thickeners, belt filter presses, and an

outfall (Figure 2.17). The average daily flow into the Oslo plant is approximately 80 mgd

with a peak flow of 160 mgd. The average TSS, BOD5 , and total phosphorus influent

concentration is 120 mg/l, 140 mg/I, and 3.5 mg/I respectively (Figure 2.18). The average
TSS, BOD 5 , and total phosphorus effluent concentration is 10 mg/I, 30 mg/, and 0.2 mg/l

respectively. To enhanced settling, Oslo adds approximately 150 mg/l of FeCl3, 0.2 mg/l

of an anionic polymer, and seawater at 3% of the plants flow to the raw wastewater

entering the plant. The addition of chemicals to enhance settling has resulted in the

following:

. Removal rates of 92%, 85%, and 95% for TSS, BOD 5 , and total phosphorus

respectively.

" Overflow rates of greater than 2500 gpd/ft2 can be used without deteriorating the

performance of the plant.

" A significant reduction in capital cost to obtain these removal rates.
. Sludge dewaters to 35% dry solids.

Secondary precipitation is accomplished by adding an additional set of
sedimentation tanks before the flocculation basins and after the grit chambers (Figure
2.16b). There is no subsequent biological treatment. Data from Norway (Odegaard,
1988), indicates that this type of process can consistently obtain removal rates greater than
90% for TSS, 85% for BOD5 , and 93% for total phosphorus (Table 2.1). This method
has proven to be less cost effective than direct precipitation.

Pre-precipitation with biological secondary is accomplished using the same process
as in direct precipitation but followed by a biological treatment process (Figure 2.16c). The
two major advantages of this process over the traditional secondary treatment facility are 1)
that the size of the biological treatment facility can be reduced significantly by optimizing
the removal efficiency in the primary sedimentation tanks, and 2) any additional tankage
from an existing biological plant not needed for BOD 5 removal can be used to control
nitrogen releases. This will be discussed in more detail in Chapter 4.

60



114
FLDCWA*J

"'U
- - - - - - h m - - ~ -

IB 3ASINS

SCFUBER

SLUDGE
DEWATERING0

i'
VENTILATION " TUNNEL

OFPDM OSLO

SLUDGE
THICKENING

ITUNNEL TO-0

in I IM HE OSLO

SAND TRAP
SCREEN

ORK SHOP ADM.
CHEMICAL
STORAGE

Figure 2.17: Process Diagram of the Oslo Treatment Plant (Sagberg, 1989)

61

SETTLING BASINS

t. LW
Mac==

0



Oslo (VEAS) Treatment Plant
Dry Weather Flow = 80 mgd
Wet Weather Flow = 160 mgd

Ferric Anionic
Chloride Polyme:
150 mg/l 0.2 mg/

TSS = 120mng/I
BOD =167 m
P =2.9 mg/I

Aerated Grit
Chamber

EYE I CJILLK]

30 min I I 90 min

Flocculation Basins Sedimentation Tanks

Overall Removal Efficiency:
TSS=92%
BOD = 85%
P = 95%

CDQ

00

0

0C

0

PTSS = 10 mg/iHOD = 25 mg/I
P0.14 mg/I

I



Post precipitation after biological secondary is often called tertiary treatment (Figure

2.16d). This process produces high quality effluent; however, it is difficult to operate and

is cost intensive. The unfortunate aspect of tertiary treatment is that it does not optimize

removal efficiencies in the beginning of the treatment. It is believed that if this type of plant

was to be converted to a pre-precipitation and biological secondary plant, the additional

tanks could be used to control nitrogen releases (Karlsson, 1988).

63



Chapter 3
CHEMICAL ADDITION AT SOUTH ESSEX SEWERAGE DISTRICT

(SESD) PRIMARY TREATMENT PLANT: A CASE STUDY

3.1 Introduction

There has been a series of jar tests and full scale chemical addition tests at SESD.
The purpose of these tests was to determine if the addition of chemicals to the wastewater

could improve SESD's effluent quality and to comply with a court imposed interim partial
consent order (U.S. District Court, December 1989).

The interim partial consent order states the following in regard to chemical addition

studies at SESD:

"SESD shall conduct an evaluation of the effects on treatment plant removal efficiency

from feeding various chemicals into the primary clarifiers influent for the purpose of

determining whether chemical addition will improve plant performance for removal of

biochemical oxygen demand and total suspended solids for the period of time prior to

completion of secondary treatment facilities. This evaluation shall include:

(a) a bench scale study using jar tests of chemicals added to primary

influent. The chemicals to be evaluated shall include lime, alum, ferric chloride,

lime and polymer, alum and polymer, ferric chloride and polymer, and polymer

alone.

SESD shall study a concentration range of these chemicals designed to fully

evaluate their efficacy. The polymers to be evaluated should be selected based on

manufacturers' recommendations as to applicability. At least three polymers

should be evaluated for use with each coagulant, and each polymer should be
evaluated alone as well. Jar test results should be evaluated based on supernatant
TSS levels.

64



The results of the bench scale study shall be submitted to EPA and DEP on

or before February 15, 1990.

(b) a full scale evaluation of the most promising chemical addition regime

through application at the plant. The results on the full scale evaluation shall be

submitted to EPA and DEP on or before May 1, 1990."

What follows is a description of SESD's primary treatment facility and a discussion

of the various tests conducted using chemical addition.

3.1.1 Description of SESD's Primary Treatment Plant

SESD's treatment plant is located 15 miles north of Boston in Essex County

(Figure 3.1 and 3.2). The plant serves approximately 161,000 people from the following

five communities: Marblehead, Beverly, Danvers, Salem, and Peabody and a number of

small sources outside these communities. The yearly average flow is 26 million gallons per

day (mgd) with a maximum average daily flow of 53 mgd and a minimum average daily

flow of 14 mgd (Morrissey and Harleman, February 1990). SESD provides primary

treatment and sludge disposal.

The primary treatment facility receives screened wastewater that flows through

aerated grit chambers to a series of sedimentation tanks (Figure 3.3). The effluent from the

sedimentation tanks is disinfected with sodium hypochlorite before being released into the

ocean. Flow is monitored at the effluent pumping station. The flow meter is calibrated to a

maximum flow of 55 mgd and a minimum flow of 5 mgd. Flow is also monitored at each

of the influent pumping stations for billing purposes. The by-product from the primary

treatment process (sludge) is processed by mixing it with portland cement and a silica

reagent (referred to as chemical fixation) and is disposed of as a landfill cover in Peabody.

The facility is designed so that the wastestream can be combined or separated into a

primarily domestic flow and a more industrial flow. Whether the flow is combined or

separated, it is split and the plant runs as two distinct and parallel treatment facilities until

the effluents are combined before being discharged into the ocean. Although SESD flow is

split evenly, the two sides of the plant are not totally symmetric.

65



.4-.

co

0

CA

CD

C,

CD

CD

1p

00
00

- TOPSFIELD

-. aeAWENH.AM
MIDDLETON WENHAM

4 _

P j**' MANCHESTER
SN

LYNNFIELD\'2) OT SE

OE*0 -. SOT-SE

4' 'IF.'.-K~;~> ~SEWERAGE DISTA

LYNNEX

-WASEWERNO SCALE

ICT



sIrr

SALEM NECK FISHER WINTER ISLAND

Figure 3.2: Site Location of the SESD Facility (CDM, 1988)

67



.oIMA le) W 04 1ww

domu WWISLAIMi 0

1"i

no

.......................

Wk1!O 034310601 MW 31

I d On! I"i mo 10 11
6930d $s~1on tin" "~ 'H oaa

CI MAVISu

e)1gfgavs UUcle APUCM
CAlMSWI

0

40

cI
00



Once the flow enters the treatment plant (Figure 3.4), it is combined and split before

entering aerated grit chambers. Each side has two grit chambers with at least one

operational at all times. The grit chambers on the eastern side are 54.5' long, 14' wide,
